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 [1B227000 THRU 1B366822] - USA - Cat.# 90-898112006

Transom Bracket

v8910136

Transom Bracket

# PART # DESCRIPTION QTY Note
1 828334F1 BRACKET Transom  (Starboard) 1
2 828333A3 BRACKET ASSEMBLY Transom  (Port) 1
3 98727   FITTING Grease  (Port) 1
4 99170A2 TUBE KIT Tilt 1
4 826125A1 TILT TUBE 1
5 859133   NUT (1.00-14) 1
5 826135   NUT (1.00-14) Nylon Insert 1
6 45711 O-RING (.612 x .103) 1
7 88750 WASHER 2
8 858869 NUT (.875-14) 1
8 826164 NUT (.875-14) 1
9 677551 SCREW (.500-20 x 4.500) 4
10 54012 WASHER (.530 x .870 x .105) Stainless Steel 4
11 28421 WASHER (1.5 x 3.05 x 0.13) Stainless Steel 4
12 82671117 NUT (.500-20) 4
13 830899 SPRING Tension 1
14 821176T1 LEVER ASSEMBLY Tilt Lock 1
15 65830 NYLINER 2
16 830900 SPRING Compression 1
17 99633 KNOB 1
18 99615 PIN Groove 1
19 99617 PIN   (Also included with Reference #2) 1
20 818771T1 BRACKET Anchor 1
21 858771 SCREW (M10 x 30) 6
22 4002319 WASHER 6
23 40114 NUT (M10 x 1.5) 1
24 818298Q1 ANODE KIT 1
25 4000330 SCREW (M6 x 25) 2
26 29245 WASHER (.281 x .500 x .060) Stainless Steel 2
27 22740 CLIP 2
28 69205 C WASHER 1
29 878609 SCREW (#10-16 x .600) 1
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